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1. B #R Sample Description
FE i 44 FR WEW T2 7o 4% 51 FL R FEmm A5
Sample Name Magnetic wireless power bank Model Name L-WP-05A5-V3
It S g % PRI 28 Tkl A7 PR #)
Testing Laboratory | Attestation of Global Compliance (Shenzhen) Co., Ltd.
S TRIINT 5 22 X AR F AT TE AP AL X PR 3R 4= Tl | 5 19 #REE —. — 2
AR Hh o : . . .
Testing Address 1, 2/F, Building 19, Junfeng Industrial Park, Chongqging Road, Heping Community,
9 Fuhai Street, Bao'an District, Shenzhen, Guangdong, China.
ZHE AL BNV IR e B A BR A
Applicant ShenZhen Loowoko Technology Limited
L2007 PRI e < X S AT E T 5 4 X B S RHEARIX 2 5 ERR) 5 4 #%
Avplicant Address 4F,E building ,Jin Bao Bao Industry Dist., No2 North Part, Shang Xue Industry City,
PP Long Gang, Shenzhen,518129,P.R.China
GSaar: Y VA RIS IR e BHEAA PR A 7
Manufacturer ShenZhen Loowoko Technology Limited
A B TRYINTH 2 5 X3 AT B 5 4L X B S REALX 2 5 E#) 55 4 4%
Manufacturer 4F,E building ,Jin Bao Bao Industry Dist., No2 North Part, Shang Xue Industry City,
Address Long Gang, Shenzhen,518129,P.R.China
IR | R (R R A R A
Cell Guangdong Huami Times New Energy Technology Co., Ltd
Fili& B
Use
CMiEayit A 70 R B HL T H T 20 1S1P
Battery Type Rechargeable Single Cell Battery Composing Mode
PRPRHLE HUE 2 B
Nominal Voltage SV(3.85V) Rated Capacity 5000mAn
LB JEAR KTk
Watt-hour 19.25Wh Form Almost Cuboid
LR 11
Limited Charge 5.2V 3V
Cut-off Voltage
Voltage
. KR4 78 L R
JU L 1000mA Max. Continuous 3000mA
Charge Current
Charge Current
R OR FRBE T H IR .
Max. Continuous | 3000mA JE AL B 3 100mA
) End Charge Current
Discharge Current
HLO S A
Cell Model 546582 Cell Rated Capacity 5000mAn
AT H W% 3R F
Test start date 2022-07-05 Test end date 2022-07-26
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2. JikHrvE Standard

e B CRIGAPRAETFMY (38 7 A0 38.3 715
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Subsection 38.3

3. M B & 4518 Test ltem And Conclusion

Sl TR S N .

IAIH Item Samples Number 451 Conclusion
e AL Altitude simulation i3t Pass
I B 1R 5 Thermal test 5t Pass

Z1~75

?}EZJJ Vibration X1~X5 ﬁﬁ Pass
it Shock i Pass
S E% External Short Circuit i) Pass
$%JE Crush )Z(2~)Z(12 Wit Pass
id £ 75 Hi Overcharge 51111 'i:‘:"r it Pass
s i B Forced discharge )Z<1:~)Zéj i) Pass

ERAE RS (B BRI AR HEF M) (ST/SG/AC.10/11/Rev.7), 38.3 F [ E K.
The samples submitted for inspection meet the requirements of the "United Nations Manual of Tests and
Criteria" (ST/SG/AC.10/11/Rev.7), Chapter 38.3

4551712 3¢ Report Revise Record:

A5 BB E ZRAM ARt #E
Report Version Revise Time Issued Date Valid Version Notes
2 e Y 4
V1.0 / 2022-07-27 ax HRAST
Valid Initial release

LA HHA &V 7 e\ .‘%,
Tested by h / tBJ %“ Reviewed by )7” T Approved by /K;é
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FE R #4538 & 3% 9 Description of the sample

21~Z5
Z211~Z214

X1-X5
X11~X14

Z6~710

X6-X10

215~224

X15~X24

NS 7 TR ) 5 4 T MRS AR HEL LR

Battery in full charge state during the first charge-discharge cycle;
5252 78 HLTBC L T A R e A e RS R L

Battery in full charge state during the 25th charge-discharge cycle;

SIS 78 TR A ) 5 4 A HUIR S B A BT HIE 50 % R HELAES

The first charge and discharge cycle 50% of the battery cell with rated capacity state;
5252 78 HLUTBC L A ) 5 4 T HUIR S HL R A B IR THE 50 % R HEL LS 5

The 25th cycle of charging and discharging 50% of the battery cell in rated capacity
state;

51 A S 7 LB R 31 58 A TRORIR A T LR

Cells at first cycle in fully discharged states;

S525 22 1 78 HUTBOHL A I TR 58 A OB A (1 HLES s

Cells after 25 cycles ending in fully discharge states.

A BEMIRIE B L K 2 Test case verdicts:

— BRI H A i Test case does not apply to the test object N/A(Not applicable)

— kIG5 R AFA 2K Test item does meet the requirement P(ass)

—iRIG 45 B AT A EoR Test item does not meet the requirement  F(ail)

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com Web: http://www.agccert.com/




®
A\GC i 4 Report No.: AGC03946220708UA01

5 L9

4. 5 E H Sample Photos
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Test cells and batteries are to be stored for at least six hours at a
test temperature equal to 72+2°C, followed by storage for at least six
hours at a test temperature equal to —40+2°C. The maximum time
interval between test temperature extremes is 30 minutes. This
procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20 £ 5°C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at
least 12 hours.

BOREM AR B EHER. O, RRiERAIEE K, HH
A~ g0 Fi v A T 2 ARG 5 T F AN /N T AR HEAT IX — R A
L 90% o A7 I FEL R R B SR AN FH 57 58 4 T80 PR A8 P 2 6 R Vb AT R it
A,

Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully

no rupture and
no fire.

#H PR wigR | K
Clause Requirements Result e'; Ic
s834q | M1 %{%ﬁw _ _ e P
Test 1: Altitude simulation See Table 1
TRIE FLH AT L 4 B R 7N KT 11 .6kpa MR BEIR B M 2045°C 4k 1E | Toigls, JoHE P
TNIEAEAS TN o TCRAE,
Test cells and batteries shall be stored at a pressure of 11.6kPa or PRI E b
less for at least six hour at ambient temperature (20+5C) Ke
SRS . A BRI, TRRATERA, JFR | [0 eata0s:
1A L SR AL ZE IR 5 0 TF B R AN T IR HEATIX R0 HT | gisassemble.
HLIEI90% . A ok T B R AN d I T 58 AR IR A 6 R AT B | no rupture and
. no fire.
Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully
discharged states.
Wi 2: B ERR M3 2
38.3.4.2 Test 2: Thermal test See Table 2 P
TRIE AT 2 S A RIS IR 5 T 72°Cx2° C I R AR E 6/ | BB, Ttk P
i, B FE IR IR 55 T -40° C 22 C I F NAFCZE D6/ . AN | R A,
SR IR B 22 I PR A KT T 18] B 93070 bR P B A k4T, FE5ERR10 | ERRATER
W, K T RS AT L L E R BERE (20C+5°C) R4/ | Ko
o SRR Ay R A, B R T R IR i 1) 2 /bR 12/)s | No leakage,
i, no venting, no
disassemble,
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machine without distorting the cells in such a manner as to faithfully
transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

PEXTE AR TR, A PTEA L 12 T30 ) it Rl f 2 CRaitb Al
ANRUERIBAL) , A 12 Tow SCE R A CORBSE A A A
A

The logarithmic frequency sweep shall differ for cells and batteries
with a gross mass of not more than 12 kg (cells and small batteries),
and for batteries with a gross mass of more than 12 kg (large
batteries).

PRV NS R A N7 BRZETTAR, DRER 1gn BB RS, E3
PARIE R 18 2L . ARERIRIGORIFLE 0.8 2K (Mm% 1.6 =K) , JF
S e B B R I FE IR B 8gn INFRZ) N 50 25D o K R
TRAFAE 8gn ELEIBZIG N 2] 200 H#2% -

For cells and small batteries: from 7 Hz a peak acceleration of 1g,
is maintained until 18 Hz is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 8gs occurs (approximately 50 Hz). A peak
acceleration of 8g, is then maintained until the frequency is increased
to 200 Hz.

XPRBUEIAE : A 7 FRZETTAG, ORFFE 1gn MR, BB
SRF 18 G, SRTHHRIE AL 0.8 2K CRMES 1.6 22K) , FEHN
SR B B e K IR BEIA B 2gn (BFRLIN 25 Bhzk) o K RN is & fRFF
1E 2gn 2SR INE] 200 H2% -

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained at
0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2gn occurs (approximately 25 Hz). A peak

acceleration of 2g, is then maintained until the frequency is increased
to 200 Hz.

FOR A AN i A U6 PR 5 TR . EHER TERR. o

no rupture and
no fire.

% FREER WigR | T
Clause Requirements Result t
discharged states.
MWik3: H#]R3h W% 3
38.34.3 Test 3: Vibration See Table 3 P
R AT HL A K [ T IRZNLT &, (HAFE R AT, JERedEmn] | TBls, T P
FEMALRIRE) . IRBIBLE ETZWETE, WEERIRLE 7 #F22F0 200 #f2L | L oA,
2, FEE 7R, BEREN 15 0. X IR RS A R | BRI
B 2R 7 67 A — 7 [ B A HEAT 12 K, BRI 3R, H | Ko
— ARSI T A 205 i T L No leakage,
Cells and batteries are firmly secured to the platform of the vibration no venting, no
disassemble,
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Each cell shall be subjected to a half-sine shock of peak
acceleration of 1509, and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak
acceleration of 50g» and pulse duration of 11 milliseconds.

A R ZEL IR 0 P Yt L ) Jo T 2 0 AR R ) IR s
X T/ INBY E L 2E ) kR SR (] RE6 =2 AL, 6 TR A Hth 2H () ke R 48
RN DA B2 P T = R/ WAE I R o S0 > AN =W 1 Y-8

Lt R/ NEEAE N i ik b 2 [R]
Battery Minimum peak acceleration Pulse duration
150gn 22 2045 R HEVME
) 150gn or result of formula
AN it 622f)
. cceleration (gn)= :
batteries mass
whichever is smaller
50gn B A5 R R EVIME
) 50gn or result of formula
KB F =D
M=
Large Acceleration (gn)= 3000 11ms
: n)= -
batteries mass
whichever is smaller
* R T T 70155 Mass is expressed in kilograms.

Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse duration

% FREER WigR | T
Clause Requirements Result t
ATGAE K, I HAEAN S F b Bl F b 2H AR 5 = B2 e 7 A B e
J& SERIIUAT BT % B AN TAEREAT IX — G BT FELR ) 90% . A K HLE
(R EERANIE F T 58 A BOB R A 1R e Fi b M F v 2
Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully
discharged states.
Wik4: mds W 4
38.3.4.4 Test 4: Shock See Table 4 P
TR0 FRL A Y RS R AR B, RSO | BN, EHE | P
e AL 1 AT 22T <, ARl
Test cells and batteries shall be secured to the testing machine by PRIE AP
means of a rigid mount which will support all mounting surfaces of Ko
each test battery. No leakage,
BEAS FLI 5 22 52 B K N 52 1509 A1 ik b 5 22 I [R]6 22 A 1) 2 IE5Z 3 | NO Ve“t'“gyl no
Wetre B A PRI 405 K D 50 HI Kk ph 2 [6]11 28 8 fr | diSassemble,
N no rupture and
IESL R no fire.
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57+4°C, measured on the external case. This period of time depends
on the size and design of the cell or battery and should be assessed
and documented. If this assessment is not feasible, the exposure time
shall be at least 6 hours for small cells and small batteries, and 12
hours for large cells and large batteries. Then the cell or battery at
5714°C shall be subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm.

X — % SR A IV AE P B FLVBZE 1R A SR IR FE [ 3] 57 +4°C 5 4% B2
/NI, B0 TR M 2 AR SRR O R B T R ORI, R R
FRR T 2B . RERR AN A A% 22 /D AE PRI P i AT
This short circuit condition is continued for at least one hour after the
cell or battery external case temperature has returned to 57 + 4 °C, or
in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains
below that value.The short circuit and cooling down phases shall be

#H FRREER WigR | T
Clause Requirements Result t
shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate
minimum peak accelerations.
B HLb B A M 2H 7R AR = A A B 22 507 A (IR TT [ 28252 = IR
iy, BEAERTMEZ =M, BIEE 218K M.
Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of
three mutually perpendicular mounting positions of the cell for a total of
18 shocks.
FORBMAMEBMA TSN oA, LR, oMk X, JH
B 16 FR Tt B R VB A AE TR S T % R R AN N T A R AT IX — 0
HLE 190% . A7 % FEUA IR 2SR ANIE FH T 50 4 80 PR A8 1 a0 FL Vb AT F v
H.
Cells and batteries meet this requirement if there is no leakage, no
venting, no disassemble, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully
discharged states.
38.3.4.5 MR 5: SRR W% 5 P
Test 5: External Short Circuit See Table 5
R0t e B T AL RN B — B ), DAL ANR TR BEIA B 5) | Kigde, ok P
FAE I BT+4°C IR o N [ B g F e jth sl it 28 (0 /N R BT, I | R A,
REHEAT A AN . W R IX R PR A TIATH, X T/ N b RN | JEBERAIEE
M2 ZE /D E 57+4°C [IFRE FAER 6 /N, b TR By AR R s g 5 | K
/DAE BT+ACIIIAEE FAE 12 /N . A5 s i Bl 47 5744 C Y3155 | No leakage,
o, R — SN RN T 0.1 BRI 9 45 1 % £« o venting, no
The cell or battery to be tested shall be shall be heated for a period HS?SS?UTG aer’1d
of time necessary to reach a homogeneous stabilized temperature of no fire.
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Impact (applicable to cylindrical cells not less than 18mm in
diameter)

BURE FL BT A RS DGR RO R . — 4R 316 AR N
BOSAEAFE L, WHEEEAT 15.8 Z2K+0.1 =K, KESE/D 6 XK, 5
R R K R, I FH 2 KHFH . H—H 9.1 T58+0.1 T 5o EHEM
61+2.5 JE K b vk BN AR AE AL, (8 —AN L% BEHE )
Xof ¥ A B R B g i )N ) B B DA . E LA B TE A T
SRR 5 KPS R T 2 90 [EIE T

The test sample cell or component cell is to be placed on a flat
smooth surface. A 15.8mm=0.1mm diameter, at least 6cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg
0.1kg mass is to be dropped from a height of 61 £ 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near
friction less, vertical sliding track or channel with minimal drag on the
falling mass. The vertical track or channel used to guide the falling
mass shall be oriented 90 degrees from the horizontal supporting
surface.

B ke, PN 5P E R AT I SRS A O R BAR
15.8+0.1 Z KT RN E . KA RE2— k.

The test samples is to be impacted with its longitudinal axis parallel
to the flat surface and perpendicular to the longitudinal axis of the
15.8mm=0.1mm diameter curved surface lying across the centre of the
test samples. Each sample is to be subjected to only a single impact.

BRIt A R AP iR FE AR IS 170°C,  IF HAE RS0 S A2 A ilEe
J& 6 /NN TEAR A, ToiEE K.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and
no fire during the test and within six hours after this test.

w4 FREER wiaag | JE
. Verdic
Clause Requirements Result t
conducted at least at ambient temperature.
BSR A AT A A IR E AT 170°C,  f BAE RIS IS R S
J& 6 /NN TCfER, ok, oK.
Cells and batteries meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble, no
rupture and no fire within six hours of this test.
WiX 6: HE/HE 7% 6
38.3.4.6 P
Test 6: Impact / Crush See Table 6
By CEHTEARTET 18 Z KR i) N/A N/A
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Requirements

WAL R
Result

A
Verdic
t

BFE GEHTHATE., R, i m/am b M ER/NT 18 2K H
(R A=RIED)

Crush (applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18mm in diameter)

W HL I BT BB EAE AT A 5 e, $5 D FEB BNk, 7258
— AN B B R LN B ECK R . BT, BEERIHILLT

(a) M /1 Bk B3 T4-20.78 T4

(b) R LR R R/ 100224K: 5L

(c) MM AR T AL R 46 )5 FE 1150 % 5 LA F.

A cell or component cell is to be crushed between two flat surfaces.
The crushing is to be gradual with a speed of approximately 1.5cm/s at

the first point of contact. The crushing is to be continued until the first
of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original thickness.

—HIiRBR KL /. BJE FR 100 Z2(RekFE £, s R 3 bk
SRR L) 50%, BRI ATARRBRE 7] .

Once the maximum pressure has been obtained, the voltage drops
by 100mV or more, or the cell is deformed by at least 50% of its
original thickness, the pressure shall be released.

P T B A 2 P s I D o 8 ) — Tt s o AL 10/ 113 78 RV S A HGF
R o BT H TN 5 G0 3 ) 7 1 e s

A prismatic or pouch cell shall be crushed by applying the force to
the widest side. A button/coin cell shall be crushed by applying the

force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

B URE FL BT B R — R R e . AR 4K 2R %K 6 /)N
o X506 WA FH 2 BT AR T Al 150 P P b B e 1 e HEAT

Each test cell or component cell is to be subjected to one crush
only. The test Samples shall be observed for a further 6 h. The test
shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

BRIt A 2 AP SRR FE A IS 170°C, I HLAE RS # o S ik
JE 6/ N TE AR, e K .

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and
no fire during the test and within six hours after this test.

Tofffk, Jomk
H, Tk
No
disassemble ,
no rupture and
no fire.

P

38.3.4.7

WA 7: 7R

Test 7: Overcharge

nEk7
See Table 7
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78 P PRI A0 2T 1 38 e A TN ) i KRR 78 L FEL R A 8 o K0 ) B /)
LRI

() il e 2 ) 78 H L AN K T 18ARIN, a6 1Y) de /) F s 8 72 F
Tt 2H 5 K7 R R TS ) A A 22K 7 3 BN

(D) #1132 75 A L F 7 P PR A T8 ARINT, k060 85/ i S 97 2 A
7o H R ) .21

I NP IR R HEAT, AT RS R (RS 24 /N .

The charge current shall be twice the manufacturer’s recommended
maximum continuous charge current. The minimum voltage of the test
shall be as follows:

(a) When the manufacturer’s recommended charge voltage is not
more than 18V, the minimum voltage of the test shall be the lesser of
two times the maximum charge voltage of the battery or 22V.

(b) When the manufacturer’'s recommended charge voltage is more
than 18V, the minimum voltage of the test shall be 1.2 times the
maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of
the test shall be 24 hours.

FOR 70 A AR R B TP e JE 7 RN TR, oK.

Rechargeable batteries meet this requirement if there is no
disassemble and no fire during the test and within seven days after the
test.

T fik, Joid
Ko

No
disassemble
and no fire.

P

38.3.4.8

WK 8: IR

Test 8: Forced discharge

X
See Table 8

BN AERERE T 5 12V B IR B T omdl e, B
P Y50 R RS 20 P VA 5 T A1 3 R 5 7 8 i KT R R A AR A SR A TSR

Each cell shall be forced discharged at ambient temperature by
connecting it in series with a 12V D.C. power supply at an initial
current equal to the maximum discharge current specified by the
manufacturer.

W 2 R /NN A ) R PEL By 5 e AT AR BB, THEREAS L 45 I
R RS R EEAT SR AR, TR TR] (/NN A5 T HATUE 2
BERUWILA IR IR (2D,

The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the
test cell. Each cell shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the initial test current
(in ampere).

R R A a7 B A AR IR IR AR TP RS 5 7 RN e A, TG
Ko

Primary or rechargeable cells meet this requirement if there is no
disassemble and no fire during the test and within seven days after the
test.

T ik, Joi
Ko

No
disassemble
and no fire.
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Table 1 Altitude simulation
e Jfi & Mass (g) H1 /% Voltage (V) ﬁn%/’;fﬁﬂ ﬁFEé
me || (mmwm [T | wEss | R SRR
No. test disassemble,
rupture, fire (Y/N)

Z1 120.613 | 120.613 0.000 5.10 5.10 0.00 N

Z2 118.473 | 118.473 0.000 5.09 5.09 0.00 N

Z3 120.067 | 120.067 0.000 5.08 5.08 0.00 N

Z4 119.676 | 119.676 0.000 5.11 5.10 0.20 N

z5 119.675 | 119.675 0.000 5.10 5.10 0.00 N

X1 119.762 | 119.762 0.000 5.08 5.08 0.00 N

X2 118.987 | 118.987 0.000 5.09 5.09 0.00 N

X3 119.436 | 119.435 0.001 5.08 5.08 0.00 N

X4 119.628 | 119.628 0.000 5.10 5.10 0.00 N

X5 119.752 | 119.752 0.000 5.09 5.09 0.00 N

%2 R 5
Table 2 Thermal test

s Jii & Mass (g) HiE Voltage (V) ALBN, Uﬂl%?
Sample gwfﬁﬁu Aftor |J!§?Z) MRH | W ng?gﬁ “venting,
No. re-test test Pre-test | After test disassemble,
rupture, fire (Y/N)

Z1 120.613 | 120.587 0.022 5.10 5.09 0.20 N

Z2 118.473 | 118.446 0.023 5.09 5.09 0.00 N

Z3 120.067 | 120.041 0.022 5.08 5.08 0.00 N

Z4 119.676 | 119.651 0.021 5.10 5.10 0.00 N

Z5 119.675 | 119.650 0.021 5.10 5.09 0.20 N

X1 119.762 | 119.736 0.022 5.08 5.08 0.00 N

X2 118.987 | 118.961 0.022 5.09 5.08 0.20 N

X3 119.435 | 119.411 0.020 5.08 5.08 0.00 N

X4 119.628 | 119.603 0.021 5.10 5.09 0.20 N

X5 119.752 | 119.724 0.023 5.09 5.09 0.00 N
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#*3 £ p
Table 3 Vibration
" JF & Mass () H1 /% Voltage (V) ﬁ%?ﬁ?)ﬁ’ﬁ;uﬁﬁy
Sample Iiﬂ!ﬂifﬁﬁﬁ M Io“él:?;o ) i)flﬂifﬁﬁﬁ M) I\ég'sta(g/s venting, ’
No. re-test | After test Pre-test | After test disassemble,
rupture, fire (Y/N)
Z1 120.587 | 120.587 0.000 5.09 5.09 0.00 N
Z2 118.446 | 118.446 0.000 5.09 5.09 0.00 N
Z3 120.041 | 120.041 0.000 5.08 5.08 0.00 N
Z4 119.651 | 119.650 0.001 5.10 5.09 0.20 N
z5 119.650 | 119.650 0.000 5.09 5.09 0.00 N
X1 119.736 | 119.736 0.000 5.08 5.08 0.00 N
X2 118.961 | 118.961 0.000 5.08 5.08 0.00 N
X3 119.411 119.411 0.000 5.08 5.08 0.00 N
X4 119.603 | 119.603 0.000 5.09 5.09 0.00 N
X5 119.724 119.724 0.000 5.09 5.08 0.20 N
*4
Taj)le it Shock P
- Jii & Mass () B i [E Voltage (V) B Eiégﬁ”iﬁgk |
EE; Lﬁi? s Ik i Whe:[her TZakage
Sampl | MRS | WLE | BIMass [ty | 0| Voltage venting, .
o No. | Pretest | After test | 1088 (%) | Pre-test tost loss (%) disassemble,
rupture, fire (Y/N)
Z1 120.587 | 120.587 0.000 5.09 5.08 0.20 N
Z2 118.446 | 118.446 0.000 5.09 5.09 0.00 N
Z3 120.041 | 120.041 0.000 5.08 5.08 0.00 N
Z4 119.650 | 119.650 0.000 5.09 5.09 0.00 N
z5 119.650 | 119.650 0.000 5.09 5.09 0.00 N
X1 119.736 | 119.736 0.000 5.08 5.08 0.00 N
X2 118.961 | 118.960 0.001 5.08 5.08 0.00 N
X3 119.411 119.411 0.000 5.08 5.08 0.00 N
X4 119.603 | 119.603 0.000 5.09 5.09 0.00 N
X5 119.724 | 119.724 0.000 5.08 5.08 0.00 N
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%5 5 B P
Table 5 External short circuit
B B e B AR, R, X
Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)
Z1 58.3 N
z2 57.8 N
Z3 57.7 N
Z4 58.0 N
z5 58.1 N
X1 57.9 N
X2 57.8 N
X3 58.0 N
X4 58.2 N
X5 57.7 N
Ta%bls 5 $% & Crush P
FE 5 B e B A, &K
Sample No. Peak temperature ("C) Whether disassembile, fire (Y/N)
Z6 244 N
z7 23.8 N
Z8 242 N
Z9 24.0 N
Z10 23.7 N
X6 24.2 N
X7 23.9 N
X8 24.0 N
X9 24.3 N
X10 23.6 N
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Table 7

TR

Overcharge

FE T
Sample No.

AT, &k
Whether disassemble, fire (Y/N)

Z11

N

Z12

Z13

214

X11

X12

X13

X14

ZZ|1Z2|Z2|Z2|2Z2|Z2

*8

Table 8 Forced discharge

i 1l T

(R TS
Sample No.

AT, &K
Whether disassemble, fire (Y/N)

Z15

N

216

217

Z18

219

Z20

Z21

722

723

724

X15

X16

X17

X18

X19

X20

X21

X22

X23

2|\ Z|Z2|Z2|1Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z

X24

z
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7. Vi#2E Procedure Photo Y5 o

Marking

ThiAb BE

Pretreatment
A 4
21~75 26~710 Z11-214 Z15~7224
X1~X5 X6~X10 X11~X14 X15~X24
v
R LA
Altitude simulation

\4
i B2 1K 5

Thermal test

' l

=N Ik UL ik ) AL
Vibration Crush Overcharge Forced discharge
Uih
Shock
v
HME
External short circuit
v

)
Hodfe ib B

Analysis
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AGC-BT-E145 ¥%5% KT Electronic balance

AGC-BT-E154 Ji H 3% Digital multimeter

AGC-BT-E062~E082 | Hiithillli &%t Battery Testing System
AGC-BT-E084 5 HLYE IR £ 48 Mobile power testing system
AGC-BT-E133 HARAIEAH Vacuum Tester

AGC-BT-E123 P iR AR iR 56 44 Rapid Temperature Change Tester
AGC-BT-E070 50X & Vibration test instrument
AGC-RE-E062 M5 & Mechanical shock test instrument
AGC-BT-E139 TR A L S 36 4L Battery Short-circuit Tester
AGC-BT-E126 F i 45 R i 36 41 Battery Crush Tester
AGC-BT-E144 Bdi KA1 Data Acquisition Instrument
AGC-BT-E054~E056 | Hiifa/EHiE DC power supply

&4 R End of Report---
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L. /xﬂllﬁﬁﬁﬁ?ﬂif‘{ﬂJﬁﬁﬁ/\T(uT|EJ% RN TN ROST G TR RN R, A R A B . AN AT iRk
PR SS, TREZEFNAN TS HIERS AN, ﬁlkjiz\ﬂ(u?lﬂﬁ/\[g)h])ﬁ@ww(c All samples and goods are accepted by the
Attestation of Global Compliance (Shenzhen) Co., Ltd (the “Company”) solely for testing and reporting in accordance with the following
terms and conditions. The company provides its services on the basis that such terms and conditions constitute express agreement between the
company and any person, firm or company requesting its services (the “Clients”).
2. B I H A TR AR TR i (LR RIRR[R 5 ]), AN F T8 % PR . RAARAFMBHEFER, il BESR A5
S, WA TS SR A i . SR, % AT LUK A A m B AR A BOA AT IR, A (DR R E A DG A
N R B R AT . BRAFARSRBUR AR T VR EGERLEDR, BNRAR T F R, AR FAPRR S A B RTS8 =5 0 1R Bk #E . Any
report issued by Company as a result of this application for testing services (the “Report™) shall be issued in confidence to the Clients and the
Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and it may not be used for
advertising or other unauthorized purposes without the written consent of the Company. The Clients to whom the Report is issued may,
however, show or send it, or a certified copy thereof prepared by the Company to its customer, supplier or other persons directly concerned.
The Company will not, without the consent of the Clients, enter into any discussion or correspondence with any third party concerning the
contents of the Report, unless required by the relevant governmental authorities, laws or court orders.
3. BRARARSCBUM ST R E0ERE ER, MINAREG A w BUE i F &, AAa HHH WG LSRR A KR E FIUE. The Company
shall not be called or be liable to be called to give evidence or testimony on the Report in a court of law without its prior written consent,
unless required by the relevant governmental authorities, laws or court orders.
4. & CMA taEMIRE, UEERTHHES%E, AREXNHSIIEHTER . The non-CMA report issued by AGC is only permitted to be
used by the client as internal reference use and shall not be used for public demonstration purpose.
5. MR AT E G LHAE A, A7 R B RS BRI A AR E0E 24 A o In the event of the improper use
of the report as determined by the Company, the Company reserves the right to withdraw it, and to adopt any other additional remedies which
may be appropriate.
6. AAFHSZHE AT AT A, MR A REAE R AR A RVEHEAT 3 B AKHHE - Samples submitted for testing are accepted on
the understanding that the Report issued cannot form the basis of, or be the instrument for, any legal action against the Company.
7. R AR R TR A Y I Bk, BT AL B A5 B TR 5 A G B L B AR A9 R B, A A R BEA ST, The
Company will not be liable for or accept responsibility for any loss or damage however arising from the use of information contained in any
of its Reports or in any communication whatsoever about its said tests or investigations.
8. A i EAEVER B FAR 5 BB R th A IR o, & S AR SR AT IRE W AR 2 s B 5 A AN A E) . Clients wishing to use the
Report in court proceedings or arbitration shall inform the Company to that effect prior to submitting the sample for testing.
9. ML FRRAR S U R APEE ], B S5 B U AR SR 4 6 R AR 5 A K7 . The Company is not responsible for
recalling the electronic version of the original report when any revision is made to them. The Client assumes the responsibility to providing
the revised version to any interested party who uses them.
10 ZIM R I SCRPEEEANE EA R FRAF 6 4E. DNAIPFEE MU A R ER A, Rl B AR i i PRAE S AR 1 AR 5l . — i

o EIRGEZ M RAF IR, Bl A SRR B ARFTIFOL T, AR R A DR BT TR AL B IR 25 2 . BIAEA 2 F S
ERIT R AR E, AN ATEAL TR F AR BRI AR, ARmGERRT) MRS . RSk, MRk, BT
AR BRI« BB . RS . MRS E B R ZE . SRR RB(BHREE ) 7 b 5T B A R R 0 7 5
#1E. Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically required by individual
accreditation authorities, the Company will only keep the supporting test data and information of the test report for a period of six years. The
data and information will be disposed of after the aforementioned retention period has elapsed. Under no circumstances shall we provide any
data and information which has been disposed of after retention period. Under no circumstances shall we be liable for damage of any kind,
including (but not limited to) compensatory damages, lost profits, lost data, or any form of special, incidental, indirect, consequential or
punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence), product liability or otherwise,

even if we are informed in advance of the possibility of such damages.
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